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General Assembly Guidelines

I. Ensure that all parts and hardware are available before beginning assembly.
II. Follow each step carefully to ensure the proper assembly of this product.
[ll. Two people are recommended for ease in the assembly of this product.

IV. The two main types of hardware used to assemble this product are: wood
dowels and screws.

V. A Phillips head screwdriver and a hammer are required for the assembly of
this product (not included)

V1. Power tools should not be used to assemble this product.
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Parts List

=..., 1Nhe side drawer with
| WARNING LABEL,
should be mouted in

uct
to stand,
climb, or rawers,
- \ door S,
- — . re than one
ra
~Plact lems in the- h. h d
- ighest drawer

Part # Description Qty
01 |Top Panel 1
02 |Right Side Panel 1
03 |Left Side Panel 1
04 |Bottom Panel 1
05 |Drawer Front 6
06 |Right Drawer Side 6
07 |Left Drawer Side 6
08 |Drawer Back 6
09 |Drawer Bottom 6
10 |Division 1
11 |Back Panel 1
12 |Bottom Back Panel 1
13 | Spacer 6
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Hardware List

A O\. ,., @ 8x30mm | Wooden Dowel | 61 pcs
B @ 6x31mm Cam Bolt 22 pcs
C @15x10mm Cam Lock 22 pcs
D @3,5x14mm Screw 68 pcs
E @ 22x17mm | Adjustable Foot| 1 pcs
F @4x40mm Screw 18 pcs
G ))))))))) @ 7x50mm Screw 10 pcs
H 14x14mm Support 32 pcs
I @ 19mm Sticker 12 pcs
J 21x47x4mm Hex key 1 pcs
K1 150mm Foot 4 pcs
K2 139mm Center Foot 1 pcs
L1 330mm Slide 6 pcs
L2 330mm Slide 6 pcs
M @ 6x8mm Screw 12 pcs
N @ 6x20mm Screw 12 pcs
o1 @3,5x14mm Screw 1pcs
02 @4,5x35mm Screw 1 pcs
03 @ 10mm Washer 2pcs
04 @ 6mm Wall anchor 1pcs
05 200x20mm Strap 1pcs
P @ 10x13mm | Plastic Bushing | 1 pcs
R1 330mm Slide 6 pcs
R2 330mm Slide 6 pcs

The hardware quantities listed above are required for proper assembly.

Some extra hardware may also have been included.
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Please assemble on
a clean soft surface
to avoid damage. /Q

A Ofl 7 oexao 12
Insert wooden dowel (A) into parts (2,3,10). Insert cam B mmm 10
bolt (B) into parts (1,2,3) with philips head screwdriver. 26x31mm
@ E
|
<&>
E @ 1
@ 22x17mm
k2| | 1
139mm
. . \“'z\\
Insert plastic bush (P) into central foot (K2). Insert P Q\\)) 1
adjustable foot (E) into bush (P). 2 10x13mm
. J
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Attach feet (K1,K2) to part (4) with screw
(G) and hex key (J).

Please assemble on

a clean soft surface —

R1 3
D 3
i @3,5x14mm
Attach slide (R1) and part 13) into part (2) with
screw (D,N) and philips head screwdriver. N 2 6x20mm 6
=/
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Please assemble on
a clean soft surface @

0 @

Step 1! 2° Hole

to avoid damage. N
L1 = 3
< 330mm
D 3
- @3,5x14mm
Attach slides (L1) and part 13) into part (3) with N 6
screw (D,N) and philips head screwdriver. @ 6x20mm
Insert cam bolt (B) into part (1) with Mﬁm
philips head screwdriver. B Z6x31mm 6
. _/
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(Step /

Painted
part

L1 sliders must stay
in the side with the
cam lock holes @

Painted

@3,5x14mm

Attach slides (L1,R1) into part (10) with
screw (D,M) and philips head screwdriver.

@ 6x20mm
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2n
Cradl T
o

3nd

Secure part (12) into part (3) using cam lock
(C) with philips head screwdriver.

- @15x10mm

Step 9

Secure part (12) into part (2) using cam lock
(C) with philips head screwdriver.

.

C

!: @15x10mm

Copyright © 2018, by Walker Edison Furniture Co., LLC. All rights reserved.



Y SOX

Secure part (4) into parts (2,3) using screw
(F) and philips head screwdriver.

@4x40mm

Secure part (10) into part (4) using screw I
(F) and philips head screwdriver. F > - 2 )
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(Step 12

Name and address of
the supplier and date of
production.

T
™

Slide back panel (11) into side panel (2,3,12)
with the painted outside.

Step 13 | >
&\
]
7 T7c i)
t~aC c |

AVACAN

¢

Secure part (1) into parts (2,3,10) using cam lock C 6
\_(C) and philips head screwdriver. N @15x10mm
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Insert wooden dowel (A) into parts (6,7,8) and insert cam
bolt (B) into parts (5) with philips head screwdriver.

) A
O: )
oL J @8x30

48

E )jjjzszmmlmm

12

Step 15

Secure parts (6,7) into part (8) using screw (F) and
philips head screwdriver. Slide part (9) into grooves
according diagram.

.
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Secure part (05) into parts (6,7) using cam

lock (C) with philips head screwdriver. C @15x10mm | 12
D 24
@3,5x14mm
L2 \ 6
330mm
Attach slides (L2,R2) into parts (6,7) with R2 “\Nl 6
screw (D) and philips head screwdriver. ) 330mm
/
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Attach support (H) to parts (5,8) with screw (D)
and philips head screwdriver.

@3,5x14mm

24

14x14mm

24

Step 19

@ 3,5x14
Attach support (H) to parts (1,2,3,11,12) with H 8
\_Screw (D) and philips head screwdriver. 14x14mm y
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The side drawer with
WARNING LABEL,
should be mouted in
highest drawer

Place sticker (I) over holes according
diagram.

Step 21

- J |
—_J _J
_J —_J

Adjust the foot (K2) level with the floor according diagram.
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WARNING

Serious or fatal injuries can occur from furniture tipping
over. To prevent the furniture from tipping over we
recommend that it is permanently fixed to the wall.

Wall anchor and hardware are included with this product.
Please make sure hardware is suitable for your walls before
installing, as different wall materials may require different
types of anchors.

1st 05
A 1st
03 Top .
Attach part (O5) with screw (O1) and washer (03),
in the frame of top panel unit.
O1 Back Panel

™\

2nd

insert part (O4) in the hole.
Secure part (O5) with screw (02), and washer
in the wall.
2nd
/ 04 03
D
Wall 02
Top

of production can be found on the label on the back of the furniture.

With drilling machine make one hole in the wall,

Ol | Gmm> p3.5x14mm| © wWall //
L~
02 @)mmmmm%mm 1 / N
03 @ 2 ? //
04 Cj;:j 1 ///q Assembly Complete!
~ Walker
05 @N 1 N Edison@

Name and address information for the manufacturer responsible for the anti-tip hardware and date

(03),

J
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